SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0543C

LTE Band 12 / 3MHz

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
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Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 654.21269 MHz -63.56 dBm -50.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 661.45927 MHz -63.43 dBm -50.43 dB
725.000 MHz 1.000 GHz 100.000 kHz 904.53297 MHz -63.19 dBm -50.15 d& 725.000 MHz 1.000 GHz 100.000 kHz 900.41209 MHz -63.11 dém -50.11 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -41.08 dBm -28.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -41.84 dBm -28.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88626 GHz -47.97 dém -34.97 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -47.687 dém -34.87 dé
7.000 GHz 9.000 GHz 1.000 MHz 7.37666 GHz -51.03 dBm -38.03 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.37766 GHz -51.20 dBm -38.20 dB
2 4 21:30:44 Date: 2Z.MOV.2024 21:43:086
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
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-90 dem
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 668.39580 MHz -62.64 dBm -49.64 db
725.000 MHz 1.000 GHz 100,000 kHz 725.68681 MHz -63.06 dBm -50.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -41.36 dBm -28.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84427 GHz -45.03 dBm -35.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36416 GHz -50.94 dBm -37.94 dB
—
) ) o
Date. 22 19OV 2004 21.44.08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0543C

LTE Band 12 / 5SMHz

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PA
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
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20de 20 dBm
-30 dBm -30 dBm
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apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz £54.54273 MHz -63.24 dBm -50.24 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -62.56 dBm -49.56 dB
725.000 MHz 1.000 GHz 100.000 kHz 930.08242 MHz -67.38 dBm -54.38 dB 725.000 MHz 1.000 GHz 100.000 kHz 905.08242 MHz -67.38 dém -54.38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39015 GHz -41.00 dBm -28.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -30.99 dBm -26.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86127 GHz -51.40 dém -38.40 de 3.000 GHz 7.000 GHz 1.000 MHz 6.87177 GHz -51.72 dém -38.72 de
7.000 GHz 9.000 GHz 1.000 MHz 8.43839 GHz -58.81 dBm -45.81 dB 7.000 GHz 9.000 GHz 1.000 MHz 5.01900 GHz -58.82 dBm -45.82 dB
2 4 21 Date: 2Z.MOV.2024 22:17:1
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 666.41679 MHz -62.21 dBm -49.21 db
725.000 MHz 1.000 GHz 100,000 kHz 923.48901 MHz -67.15 dBm -54,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -40.00 dBm -27.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -51.39 dBm -38.39 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35466 GHz -58.94 dBm -45.94 dB
—
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SPORTON LAB.

FCC RF Test Report Report No. : FG4N0543C

LTE Band 12/ 10MHz

TEL : +86-512-57900158
FCC ID : UAG-AELNRNA

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d@ Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
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apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz £54.54273 MHz -63.89 dBm -50.69 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17081 MHz -61.62 dBm -48.62 db
725.000 MHz 1.000 GHz 100.000 kHz 924.86264 MHz -67.17 dBm -54.17 dB 725.000 MHz 1.000 GHz 100.000 kHz 941.34615 MHz -67.25 dém -54.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.30965 GHz -40.24 dBm -27.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -40.91 dBm -27.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89276 GHz -51.80 dém -38.80 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -51.61 dém -38.61 dB
7.000 GHz 9.000 GHz 1.000 MHz 5.00000 GHz -58.52 dBm -45.92 dB 7.000 GHz 9.000 GHz 1.000 MHz 5.44689 GHz -58.84 dBm -45.84 dB
2 4 22:31:1 Date: 2Z.MOV.2024 22z 3
Highest Channel / QPSK
Spectrum ué-:'
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 661.79910 MHz -62,95 dBm -49.95 db
725.000 MHz 1.000 GHz 100,000 kHz B880.63187 MHz -67.08 dBm -54,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -39.65 dBm -26.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -51.66 dBm -38.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 9.44889 GHz -58.94 dBm -45.94 dB
—
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saronas. FCC RF Test Report

Report No. : FG4N0543C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0011
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0041

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0044
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UAG-AELNRNA
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s=amranas. FCC RF Test Report Report No. : FG4N0543C

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.87 5.80 6.43 6.12 PASS
LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK
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Sporton International Inc. (Kunshan) Page Number : A79 of A147
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FCC ID : UAG-AELNRNA



s=amranas. FCC RF Test Report Report No. : FG4N0543C

Middle Channel / Full RB/ 16QAM

Spectrum
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Middle Channel / Full RB/ 256 QAM
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s=amranas. FCC RF Test Report Report No. : FG4N0543C

26dB Bandwidth

Mode
BW
Mod.
Middle CH
BW
Mod.
Middle CH

LTE Band 13 : 26dB BW(MHz)
5MHz

QPSK
5.01

16QAM
4.95

10MHz

QPSK
9.91

16QAM
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LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

(Spectrum | &2 (=
evel 2480 d8m Offset 4.80 dB & RBW 100 kHz Ref Level 2480 d8m  Offset 4.80 dB8 & RBW 100 kHz
o At S0dE SWT 10 s @ VBW 300 kHz  Mode Auto FFT e At 0B SWT 10 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result
M1 1 783,668 MHz 17.24 dBm ndB down 5.005 MHz M1 1 782 .45 MHz 15.75 dBm ndB down 4,045 MHz
Ti i 778,463 MHz -8.76 dém ndg 26.00 dB T1 1 779,542 MHz -10.11 dBm ndg 26.00 d&
T2 1 784,468 MHZ -9.00 den Q factor 156.6 T2 1 754,488 MHz -10.34 dBr Q factor 158.2
- v v v
L L . wa L . -

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(Spectrum | &2 (=
evel 2480 dém Offset 4.80 dB & RBW 300 kHz Ref Level 2480 dém  Offset 4.80 dB8 & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT 1265 @ VBW  1MHZz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
P Mi[1 19.43 dBm o8 dom Mg 17.23 dBm
e A -"*.k..' 784.6970 MHZ| anda P P e 784.3780 MHz
I - 26.00 dB . I o YT N 3 N 26.00 dB)
1o ds \ 9.910000000 MHZ| 0da 7 By Y 9,950000000 MHZ
0 dBm Q factor Y 79.2 0 dBm ! Q factor '\“ 78.8
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CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result
M1 1 784,697 MHz 19.44 dBm ndB down 9.91 MHz M1 1 784.378 MHz 17.23 dBm ndB down 9.95 MHz
T 1 TT7.065 MHz -6.26 dbm nde. 26.00 dB T 1 777.025 MHz -8.49 dbm nde. 26.00 d&
T2 1 786,975 MHz -5.66 dBr Q factar 0.2 T2 1 786.975 MHz -8.81 dr Q factar 78.8
7 v v v
L L . wa L . -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UAG-AELNRNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0543C

Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)
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Mod. QPSK

16QAM

Middle CH 451

4.55

BW

10MHz

Mod. QPSK
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Middle CH
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum HT?
Ref Level 24.80 dém Offset 4.80 dB & RBW 100 kHz Ref Level 2480 d8m  Offset 4.80 dB8 & RBW 100 kHz
S S0d8 SWT  19ps @ VBW 300 kHz  Mode Auto FFT o At S0CE SWT 195 @ VBW 300 kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
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P " Mi[1] 16.90 dBm o8 dom Mi[1] 15.67 dBm
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Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
M1 1 782.27 MHz 16.90 dBm M1 1 783.868 MHz 15.67 dBm
Ti i 778.74226 MHz 11.77 dém Oce Bw 4.505454505 MHz T1 1 779.76224 MHz 10.13 dém Oce Bw 4.545454545 MHz
T2 1 784,24775 MHZ 10.94 dBm T2 1 754.30769 MHz 7.95 dBm
- v v v
L L . wa L . -

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum = Spectrum -
Ref Level 24.80 dém Offset 4.80 dB & RBW 300 kHz Ref Level 2480 dém  Offset 4.80 dB8 & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0dE SWT 12.6ps @ VBW 1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
P [} Mi[1] 17.53 dBm oo damn Mi[1] 16.87 dém
2048 . SR s SN - 778.1440 MHz 2048 ) ; . 785.2770 MH]
M L T o g 94 MHZ| A et M OcBw S 8.99 991 MHZ|
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CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
M1 1 778,144 MHz 17.53 dBm M1 1 785.277 MHz 16.897 dBm
T 1 T77.5045 MHz 12.93 dbm Oce Bw 9.050949051 MHz T 1 777.5045 MHz 11.21 dém Oce Bw £.901008991 MHz
T2 1 786, 5554 MHZ 12.94 dan T2 1 786.4055 MHZ 11.01 der
- v v v
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L . -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0543C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrur

Spectrum

Ref Level 24.80 dém  Offset 4.80 db Mode Auta Sweep Ref Level 24.80 dém  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 abiiLgheck  paks 20 dbkll¢heck pARS 5
Line _§PURIOUS_| INE_ABS |‘| PARS Line _$PURIOUS | INE_ABS | PARS ’
10 dBm | 10 dem ‘
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| I
-70 dem -70 dBm:
S [ R
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -72.92 dem -37.92 de 763.000 MHz | 775.000 MHz | 6.250 kHz 766.09890 MHz | -75.25 dém | -40.25 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88247 MHz -52.78 dém -39.78 di 775.000 MHz 775,900 MHz 100.000 kHz 775.87438 MHz -63.52 dem -50.52 dB
775.900 MHz 776.000 MHz 30.000 kHz | 775.98916 MHz -56.21 dBm -43.21 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99935 MHz -67.73 dBm -54.73 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 21.75 dBm -8.25 d& 776.000 MHz 788,000 MHz | 100.000 kHz 786.63936 MHz 21.50 dBm | -6.10 dB.
788.000 MHz 786.100 MHz 30.000 kHz | 788.00924 MHz -67.58 dBm -54.58 dB 788.000 MHz | 788.100 MHz | 30.000 kHz 788.01204 MHz | -55.40 dBm | -42.40 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.30804 MHz -63.41 dBm -50.41 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -52.24 dem -39.24 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.25325 MHz -75.25 dBm -40.25 dB 793.000 MHz 806,000 MHz 6.250 kHz 799.87662 MHz -73.08 dbm -38.08 dB.
—
)i J i [ )| 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rur Spectrum ué]
Ref Level 24.80 dBm  Offset 4.80 db Mode Auta Sweep Ref Level 24.80 d8m  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 cvgPwr
op dbiil gheck paks oogblpuitgheck | 0000} 0 pags 000 | | |
Line _§PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm
I
0 dBm | 0 dem [ I
-10 dam ] '\ -10 dBm — J‘ 1‘
20 dBm [l -20 dBm ]
\ . J \
LINE_fBS_ .y SPURIOUS_LINE_ABS_ = r\
-40 dBm ( \“\ -40 dBm
-50 dBm J -50 dBm /
e
-60 dBm -60 dBm r
70 dem \m =70 dBm i [
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | RangeUp | REBW [ Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz | 774.99401 MHz -55.11 dem -20.11 d& 763,000 MHz 775.000 MHz 6.250 kHz 774.49051 MHz -74.58 dBém -39.58 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -29.65 dBém -16.65 d& 775.000 MHz 775.900 MHz | 100.000 kHz 775.89416 MHz -46.45 dem | -33.45 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98736 MHz -33.66 dBm -20.66 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98497 MHz -50.85 dBm -37.85 dB
776.000 MHz | 788.000 MHz 100.000 kHz | 781.64036 MHz 7.52 dBm -22.48 d8 776.000 MHz 788.000 MHz 100.000 kHz 78267133 MHz 7.40 dem -22.60 d&
788,000 MHz 788.100 MHz 30.000 kHz 788.05649 MHz -47.24 dBm -34.24 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.01104 MHz -34.86 dBm -21.86 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.12692 MHz -42.69 dBém -29.69 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.26888 MHz -30.63 dBém -17.63 dB
793.000 MHz B806.000 MHz 6.250 kHz 793.31818 MHz -63.62 dBm -28.62 di 793.000 MHz 806,000 MHz | 6.250 kHz 793.22727 MHz -55,57 dém | -20.57 dB
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775.000 MHz 775.900 MHz 100.000 kHz 775.89236 MHz -35.46 dBém -22.46 d& 775.000 MHz 775.900 MHz | 100.000 kHz 77586443 MHz -50.54 dem | -37.54 db
775.900 MHz 776.000 MHz 30.000 kHz 775.96479 MHz -40.24 dBm -27.24 dB 775.900 MHz 776.000 MHz | 30.000 kHz 775.97258 MHz | -54.64 dBm | -41.64 dB
776.000 MHz | 788.000 MHz 100.000 kHz | 781.54446 MHz 5.51 deém -24.49 db 776.000 MHz 788.000 MHz 100,000 kHz 78351049 MHz 5.43 dBm -24.57 dB
788,000 MHz 788.100 MHz 30.000 kHz 788.07657 MHz -£1.51 dém -38.51 dB& 788,000 MHz 788,100 MHz 30.000 kHz 788.03611 MHz -39.46 dBm -26.46 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.15140 MHz -47.00 dBm -34.00 dB 786.100 MHz 793.000 MHz 100.000 kHz 786.10734 MHz -35.08 dBm | -22.08 db
793.000 MHz 806.000 MHz 6.250 kHz 793.22727 MHz -69.21 dBém -34.21 dB 793,000 MHz 806.000 MHz | 6.250 kHz 793,11039 MHz -60.37 dBém -25,37 dB
—
)il ] [ ] w

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UAG-AELNRNA

Page Number

1 A85 of A147




SPORTON LAB.

FCC RF Test Report

Report No. : FG4N0543C

LTE Band 13/ 5MHz / 256 QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

'] m
Spectrur x| Spectrum v
Ref Level 24.80 dém  Offset 4.80 db Mode Auta Sweep Ref Level 24.80 dém  Offset 4.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fugPwr
20 abiiLgheck paks 20 gl dheck pARS
Line _ppurious_Line_ans| ) paps Line _$PURIOUS_LINE_ABS | PABS I
10 dBm | 10 dem H
0 dem 0 dBm ”
" -10 dem - I
[J !l -20 dBm- IJ \
5_LINE_ABS_ T \ SPURIOUS_LINE_ABS_ ‘ |\
J{J \ f 40 B i !
] /1
-50 dBm
Y
ML 1 2
-60 dBm ] -60 dBm T
-70 dBm T | -70 dBm: r
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 7732.08791 MHz -74.85 dBm -30.85 d& 763.000 MHz | 775.000 MHz | 6.250 kHz 764.28871 MHz | -75.68 dem | -40.68 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.87617 MHz -58.34 dBm -45.34 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.80685 MHz -63.78 dem -50.78 dB
775.900 MHz 776.000 MHz 30.000 kHz | 775.97967 MHz -62.38 dBm -49.38 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.58027 MHz -68.26 dBm -55.26 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 17.17 dém -12.83 d8 776.000 MHz 788.000 MHz | 100.000 kHz 786.63936 MHz 17.08 dem | -12.91 dB
788.000 MHz 786.100 MHz 30.000 kHz | 788.04740 MHz -67.82 dBm -54.82 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.08217 MHz | -59.23 dBm | -46.23 dB
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763.000 MHz 775.000 MHz 6.250 kHz | 774.99401 MHz -67.16 dBm -32.16 dg 763.000 MHz 775.000 MHz 6.250 kHz 774.64635 MHz -75.61 dBém -40.61 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89236 MHz -39.18 dBm -26.18 d& 775.000 MHz 775.900 MHz | 100.000 kHz 775.88636 MHz -54.31 dBm | -41.31 dB
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788.100 MHz 793.000 MHz 100,000 kHz 788.13182 MHz -50.64 dBm -37.64 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -38.55 dBm | -25.55 dB
793.000 MHz B806.000 MHz 6.250 kHz 793.05844 MHz -72.80 dBm -37.80 dB 793.000 MHz 806,000 MHz | 6.250 kHz 793.14935 MHz -63.60 dBm -28.60 dB
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LTE Band 13/ 10MHz / 64QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

spectrum

Spectrum

Ref Level 24.80 dBm  Offset 4.80 d& Mode Auto Sweep Ref Level 24.50 dBm  Offset 4.30 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 dbipil§heck pARS 20 dbiit heck PARS
Line _§PURIOUS_| INE_ABS ‘l PARS Line _$PURIOUS | INE_ABS | PARS n
10 dBm ’ 10 dam ll
0 dém h 0 dBm h
-10 dBm [ , -10 dBm — { \
|
-20 dam , ,\ -20 dBm- ]{J I
SPURIOUS_LINE_ABS_ T 'L SPURIOUS_LINE_ABS_ J \
-40 dBm [ - 40 dBm: )’ \
\
-50 dBm -50 dBm. f
RN LA Wy
-60 dBm r e T P T | -60 dBm i)
-70 dam ] -70 dBm: r‘
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.54605 MHz -74.06 dBm -39.06 db 763.000 MHz 775.000 MHz | 6.250 kHz 764.13287 MHz | -75.48 dBém | -40.48 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80155 MHz -54.24 dBm -41.24 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.82762 MHz -60.47 dBm -47.47 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.96688 MHz -59.07 dBm -46.07 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.90105 MHz -64.93 dBm -51.93 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.57642 MHz 20.32 dBm -0.63 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20.11 dBm ~0.89 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06129 MHz -59.71 dBm —46.71 dB 788.000 MHz 788.100 MHz | 30.000 kHz 788.00934 MHz | -58.07 dBm | -45.07 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.42273 MHz -59.22 dBm -46.22 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.46958 MHz -53.06 dem -40.06 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.48701 MHz -75.08 dBm -40.08 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.33117 MHz -73.74 dbm -38.74 dB.
—
Il ] o [ ) ]
01 1o
middle Band Edge / Full RB
Spectrum I lu:u
Ref Level 24,80 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
op dhipit ¢heck PASS
Line _$PURIOUS_|LINE_ARS_| PABS
10 dem
0 dem ﬁl
-10 dBm — |
-20 dBm
o / \
| SPURIOUS_LINE_ABS_ / \-1
-40 dBm / r“‘—\1
-50 dBm r
-60 dBm _) _""*mw
70 dBm M
e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency | Power Abs ALimnit
763.000 MHz 775,000 MHz 6,250 kHz 774,99401 MHz -63.94 dBm -28.94 dp
775.000 MHz 775.900 MHz 100.000 kHz 775.87617 MHz -3B8.27 dBm -25.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99825 MHz -42.23 dBm -29.23 dB
776.000 MHz 788.000 MHz 100,000 kHz 784.24176 MHz 2.60 dBm -27.40 dB
788.000 MHz | 788.100 MHz | 30.000 kHz 788.00475 MHz | -41.77 dBm -28.77 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.19056 MHz -37.82 dBm -24.82 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.26623 MHz -54.80 dBm -19.80 dB
—
i ] 0
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LTE Band 13/ 10MHz / 256QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

spectrum

Ref Level 24.80 dBm  Offset 4.80 db Mode Auto Sweep Ref Level 24.80 dém  Offset 4.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
on ahiLdheck pAES 20 gt gheck PARS
Line _$PURIOUS_) INE_ABS nl PABS Line _§PURIOUS | INE_ABS | PABS h
10 dBm l 10 dém ”
0 dm H 0 dBm: ”
-10 dBm: f T -10 dBm —] ) I\
|
-20 dBm { T -20 dBm Jl \
SPU _LINE_ABS ] i SPURIOUS_LINE_ABS_ I Il
40 dem | ¢ ﬁ -40 cBm | } :
f [
-50 dBm -50 dBm:
-60 dBm ﬂ - -60 dBy J | [ \ ﬂ
i frd X j m [_J I
-70 dam I -70 dBm: rl
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -74.93 dBm -39.93 d& 763.000 MHz 775.000 MHz | 6.250 kHz 765.43956 MHz | -75.57 dém | -40.57 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -59.35 dBm -46.35 dB 775,000 MHz 775.900 MHz 100.000 kHz 775.71434 MHz -63.49 dBm -50.49 d&
775.900 MHz 776.000 MHz 30.000 kHz 775.99885 MHz -62.78 dém -49.78 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.96189 MHz -67.80 dBm -54.80 dB
776,000 MHz 785,000 MHz 100.000 kHz 777.60040 MHz 17.19 dBm -12.81 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 17.06 dBm -12.94 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00245 MHz -67.46 dém -54.46 d& 788.000 MHz 788.100 MHz | 30.000 kHz 788.01244 MHz | -60.36 dBm | -47.36 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.82902 MHz -57.11 deém -44.11 dB 788.100 MHz 793.000 MHz 100.000 kHz 790.81434 MHz ~42,97 dem ~36.97 db
793.000 MHz 806.000 MHz 6.250 kHz 795.27922 MHz -74.11 dBm -39.11 d8 793,000 MHz 806,000 MHz 6.250 kHz 705,.27922 MHz -72.88 dBm -37.88 dB
—
Il ] o [ ) ]
Data: 2 :07:45 NG
middle Band Edge / Full RB
Spectrum I lu:u
Ref Level 24,80 dBm  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
op dhipit ¢heck PARS
Line _$PURIOUS_|LINE_ARS_| PABS
10 dem
0 dBém ‘I
-10 dBm — ]
-20 dBm
. |
| SPURIOUS_LINE_ABS_ \
-40 dBm —"._
-50 dBm /
-60 dBm “-‘m
70 dBm ‘ [,
st
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency | Power Abs ALimnit
763.000 MHz 775,000 MHz 6,250 kHz 774,97003 MHz -68.49 dBm -33.49 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88606 MHz -41.28 dBm -28.28 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98796 MHz -45.14 dBm -32.14 dB
776.000 MHz 788.000 MHz 100,000 kHz 783.52248 MHz 0.62 dBm -29.38 dB
788.000 MHz | 788.100 MHz | 30.000 kHz 788.00395 MHz | -44.19 dBm -31.19 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -40.57 dBm -27.57 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -57.70 dBm -22.70 dB
—
i ] 0
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FCC RF Test Report

Report No. : FG4N0543C

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum k=
Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit 1I|uuk PAES Limit TmLk PARS
ine _SPURIOUS | INE_ABS | PABS ne _$PURIOUS_| INE_ABS | PABRS
-10 i -10 4P
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS,
20de 20 dB
-30 dBm -30 dBm
40 d8 -40 dB
-50 dBm -50 dBm
-o—‘-1 | .-.odj
60 dém J_ 60 dBm F_,
-80 dm -80 dBm
90 d@ -90 db
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz -62.51 dém -29.51 0B 30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz -62.52 dBm -43.52 o8
806.000 MHz 1.000 GHz 100.000 kHz 912.79210 MHz -66.74 dBm -53.74 dB 806.000 MHz 1.000 GHz 100.000 kHz 969.79960 MHz -66.92 dBm -53.92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -39.52 dBm -26.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -39.56 dBm -26.56 dB
3.000 GHz £.000 GHz 1.000 MHz 6.87086 GHz -51.74 dBm -38.74 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.86086 GHz -51.87 dBm -38.87 dB
( | ) .- [ I ) .-
Date: 23 0
Highest Channel / QPSK
Spectrum I
Ref Level 0.00 dém Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
jne PURIOUS_LINE_ABS PABS
-10 SERE= — -
|_SPURI _LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
A gt
-60 dBm - e e
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 737.54098 MHz -63.23 dBm -50.23 dB
806.000 MHz 1.000 GHz 100.000 kHz 940.61719 MHz -66.79 dBm -53.79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -38.81 dBm -25.81 dB
3,000 GHz 8.000 GHz 1.000 MHz 6.84887 GHz -51.67 dBm -38.67 dB
—
i i
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum I

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.80 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

10 EHH‘\P _$PURIOUS_LINE_ABS

PABS
PABS

-20 dBm

|_SPURIOUS_LINE_ABS_

-30 dBm

-40 dBm

-50 dBm

-60 dBm

—

-80 dBm

-90 dBém

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs ALimit
30.000 MHz 763.000 MHz 100,000 kHz 732,77886 MHz -63.57 dBm -50.57 dB
806.000 MHz 1.000 GHz 100.000 kHz 947.40380 MHz -66.95 dBm -53.95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -40.29 dBm -27.29 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.90186 GHz -51.72 dBm -38.72 dB
)i 7
Date: 23 NOV. 2024 01:00:26
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Report No. : FG4N0543C

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0044
30 Normal Voltage 0.0045
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0033 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0014

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG4N0543C

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz

Mod. QPSK 16QAM 64QAM 256QAM
RB Size Full RB Full RB Full RB
Middle CH 7.19 7.42

Limit: 13dB
Full RB Result

6.46 6.58 PASS

LTE Band 41 / 20MHz

Middle Channel / Full RB / QPSK

. -
el 26.00 dém  Offset 5.00 dB
30 dB AQT 2 ms @ RBW 20 MHz
0.1:
=
oty
0.01
1E-O
1
1E-0 -
1
y
1E-0 g
F 2,593 GHz Mean Pyr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 19.38 dBm 27.48 dBm 8.10 dB 3.91 d8 6.20 dB 7.19 dB. 7.71dB

Middle Channel / Full RB / 16QAM

=
Ref Level 26.00 dam  Offset 5.00 08

ko Att 30 B AQT 2 ms @ RBW 20 MHz
[@15a view

F 2.593 GHz Mean Pyr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 19.12 dem | 27.78 dam &.66 0B 5

4.14 d8 6.29 d& 7,42 di. 8.06 dB
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Middle Channel / Full RB / 64QAM

(=]

Spectrum

Ref Level 26.00 dém Offset 6.00 d8

att 3048 AQT 2 ms @ RBW 20 MHz
(@152 View

ean Pwr + 20.00 dB

1%

Samples: 130000
0.1% | 0.01% |

5.16 dB

.46 B 7.25 dB

F 2.593 GHz
Gomplementary Cumulative Distribution Function
Mean | Peak | crest | 10%%
Trace 1 [ 19.53 dem | 27.77 dam .24 0B 3.01d8
"

JL

T
J

Middle Channel / Full RB / 256QAM

(®)

Ref Level 26.00 dém  Offset 6.00 d8

[@15a view

|
1E-0 (‘ i ‘.L
w‘

ean Pwr + 20.00 dB

Samples: 130000

F 2.593 GHz
Complementary Gumulative Distribution Function
Mean | Peak | crest | 10%
Trace 1 17.13 dBm 25.36 dBm 2,23 dB. 3.01 dB

| 1% | o0a% | o.010% |
5.19 dB 6.58 dB 7.45 dB
JU [T
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26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

5MHz

Mod. QPSK

16QAM

Middle CH 5.00

5.08

BW

10MHz

Mod. QPSK

16QAM

Middle CH 9.89

9.69

BW

15MHz

Mod. QPSK

16QAM

Middle CH 14.39

14.24

BW

20MHz

Mod. QPSK

16QAM

Middle CH 18.82

18.94

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum o Spectrum =
Ref Level 26.00 dom  Offset 6.00 db @ RBW 100 khz RefLevel 26.00 dom  Offset 6.00 08 & RBW 100 knz
o Att 30de SWT 189 ps @ VBW 300kHz Mode Auto FFT o Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
T ML) 15.65 dBm T ETEN]
20 dem—t i 50427900 GHZ 20 dom—t & )
) A T el VAN R, 26.00 dB oo A nnen 0By 26.00 dB
10 dem 7 B \ +.995000000 MH 0 dem f \ 5.075000000 MH
/ Q factor | 519.4 | Q factor 4 511.9
0 d8m 4 0 dBm f
-0 . -10
204 ¥ TS e
-0 - 30
40 i 40 o
-50 50
60 df -0 d
70 70
OF 2.590 GHz 1001 pts Span 10.0 MHz CF 2.590 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug Y-value | Function | Function Result |
M1 1 2.504270 GH2 15.65 dBém dB down 4,095 MHz M1 2.504558 GH2 14.89 dém dB d 5.075 MHz
T1 1 2.500502 GHz -10.14 dam nd@ 26.00 d& 1 1 2.500463 GHz -11.15 dam nd@ 26.00 d&
T2 1 2.595498 GH2 -10.53 dBm Q factos 519.4 T2 1 2.595537 GHZ -11.18 dBm Q factos §11.3
] ) (]

Sporton International Inc. (Kunshan)
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[ml [ml
Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
L] 16.80 dBm I 16.55 dBm
20 dém ; " 2.5925000 GHz 20 dem- N ¥ N 2.5049180 GHz
) PRt At Y )l e AV 26.00 dB) ) i = o L A 26.00 dB)
10 dem 7 Bw Y 9.890000000 MHZ] 10 dem 7 By \ 9.690000000 MHZ]
| Q factor 262.1 i Q factor | 267.8
0dem 0 dem 1 1
Ty -1
-10 d ¥ -10 df ¥
/ /
-20d / - -20 df - —
— - T . ~ —
e ) —~| ~J
= S AT
40 df -40 di
-50 -50
60 df -0 d
70 -70
OF 2.590 GHz 1001 pts Span 20.0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.5025 GH2 16.80 dBm ndB down 9.89 MHz M1 1 2.50401E GHz 16.55 dBm ndB down 9.69 MHz
T1 1 2.587925 GHz -9.36 dBm nd@ 26.00 d& 1 1 2.588165 GHz -10.00 dBm nd@ 26.00 d&
T2 1 2.597815 GH2 -10.01 d8m Q factor 262.1 T2 1 2.597855 GH2 -10.04 dBm Q factor 267.8
I I
S L J ‘ S PAS J ‘

LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 26.00 dom  Offset 6.00 db = RBW 300 khz RefLevel 26.00 dom  Offset 6.00 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
K L] 6.9+ dBm L] 14.92 dBm
20 dém: T ,. 2.5899130 GHz| 20 dBm ™I 2.5888040 GHz|
) e P, |70 BB e 26.00 dB ) A gl 26.00 dB
10 dar 7 By 14.386000000 MHz 10 dam 7 \ 14.236000000 MHz
Q factor 180.0, i Q factor ] 181.9
0dem 0 dem |
-tod - 10 d — i‘
\ J A
-20d . -20d ~ “
| i At
0By v e
-40
-50 -50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 30.0 MHz CF 2.590 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.580013 GH2 16.34 dBm ndB down 14,386 MHz M1 1 2.588804 GHz 14.32 dBm ndB down 14,236 MHz
T1 1 2.585717 GHz -0.68 dam nd@ 26.00 d& 1 1 2.585007 GHz -12,90 dam nd@ 26.00 d&
T2 1 2.600103 GHz -9.45 dBm Q factor 160.0 T2 1 2.600163 GHz -11.93 dam Q factor 161.9
I I
L L J L L J

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum e ctrum o
Ref Level 26.00 dém  Offset 6.00 B & RBW 200 kHz RefLevel 26.00 dom  Offset 6.00 d& & RBW 300 kHz
o At 30de SWT 189p: @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT  188ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
Mi[1] 13.47 dBm)| 13.68 dBm)|
20 dém: L 2.5904030 GHz 20 dem 2.5967160 GHz|
04 o P e 26.00 dB) 10 dom P P L 26.00 dB|
u 7 ’ ot 18.821000000 MHz 1 T 18.941000000 MHz
| Q factar 137.6 Q factor 137.1
0 dem " 0 dém I ll
10 ! -0 > 1z
/ b
20 d -20 di 7
/
s, Wl . ~ —
o e REY T
40 d 40 d
-50 -50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 40.0 MHz CF 2.590 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.500403 GHz 13.47 dim nd8 dawn 18,621 MHz 1 1 2.506716 GHz 13.68 dsm nd8 down 18,941 MHz
T1 1 2.58340 GHz -12.13 dBm nde 26.00 d& T1 1 2.583609 GHz -12.36 dBm nd@ 26.00 d&
T2 1 2.602311 GHz -10.86 dBm Q factor 137.6 T2 1 2.60255 GHz -12.64 dam q factor 137.1
i [
( )i J L )| J -
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Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.49 4.49
BW 10MHz
Mod. QPSK 16QAM
Middle CH 8.99 9.01
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.43 13.37
BW 20MHz
Mod. QPSK 16QAM
Middle CH 17.90 17.90

LTE Band 41

Spectrum o Spectrum =
Ref Level 26.00 dom  Offset 6.00 db @ RBW 100 khz RefLevel 26.00 dom  Offset 6.00 08 & RBW 100 knz
o Att 20dE SWT 18 ps @ VBW 300kH: Mode auto FFT S 30dE SWT  19ps @ VBW 300kH:  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17 Max
T ETEN] 15.43 dBm T ETEN] 14.16 dBm
20 dem— o 2.59168100 GHz 20 dém— T 2.59250100 GHz
A W A Qe R $.485514486 MH A ln A BRES R A 4.485514486 MH
10 e Tl SN AGEPRE 10 dan A el o e dor p REGAY
7 f |
/
adem \ 0 dem [ |
/ | | \
-10 # A -10 a 4
20d # . 20d
nol/ N J
UGS ST SN N 30 oy
40 i 40 o
-50 50
-60 o -e0d
70 -70
OF 2.590 GHz 1001 pts Span 10.0 MHz CF 2.590 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
[T T 2.591661 GHz 15.43 dBm M1 2.592301 Grz 14.16 dam
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